Genmitsu

= =
2 &
|

> =
.
e r
>

-
o >
=z
? 0
=
m Q
d €
=Z 0O
@ m

English 4040 Reno CNC Router Kits

Deutsch 4040 Reno CNC Frase
A& 4040 Reno CNCJL—Z2—F v |k
V1.1 Mar 2024




Contents

U
Welcome - - - - - = = - m oo e - 01
Disclaimer —--------- - - 02
Specifications - - - - - - - - m e - 03
UNbOXiNg: - = === == m - o oo oo 04
Mechanical Installation ----------- -~ 07
Software Setup ----------------"-"-"-"""""""""""" 24
Test Project -------------- - - - - - - - - - - - - - - - - - - - - - --------~-~-~-~-\-~\-~—~—~—~—~"—~"—~—~—~—~—~\—~—- 27

Z Probe Setup -------------=-=-=-=-------""--""-"-""""-"""-""--"—-——— - 29



Welcome

1

Thank you for purchasing the Genmitsu 4040 Reno CNC Router Kit from SainSmart.

All your setup files will be stored on the USB drive included in the accessories box. Inside the USB drive you will find:
e PDF version of this manual

e GrblControl/Candle software for Windows

e Sample files

e Windows USB Driver

Please visit SainSmart Online Resource Center to install drivers and software for your CNC.
https://docs.sainsmart.com/4040-reno

Scan the QR code to find information.

For technical support, please email us at support@sainsmart.com.
Help and support is also available from our Facebook group. (SainSmart Genmitsu CNC Users Group)
Scan the QR code to join the group.




Disclaimer

1

Please be careful when using your CNC machine. This machine is an electrical device with moving parts and dangerous working areas.
e Genmitsu CNC Machines are for Indoor Use Only.

e You must be 18 years or older to operate this machine, unless supervised by a knowledgeable adult familiar with the machine.

e \Wear proper Personal Protection Equipment (Safety Glasses etc.).

e Always place the CNC Machine on a stable surface.

e The 4040 Reno utilizes a high amp power supply. It is recommended that you do not plug the CNC Router into an extension cord,
or power strip as it may damage the machine.

e Ensure the Emergency Stop Button is easily accessible at all times.

e Never disassemble the Power Supply or Electrical Components. This will VOID the warranty.

e DO NOT TOUCH the machine spindle, or place any body part near the working area when the machine is operating. Serious
injury may occur.

e DO NOT leave children unsupervised with the CNC Machine even when it's not operating. Injury may occur.

e DO NOT leave the machine unattended while it's operating.

e Ensure your CNC Machine is in a well-ventilated area. Some Materials may discharge smoke or fumes during operation.



Specifications

Ul

Model Name

4040 Reno CNC Router

Work Area

400 x 400 x 76mm (15.75" x 15.75" x 3.00")

Overall Dimensions

681 x 620 x 243mm (26.81" x 24.41" x 9.57")

Control Board Compatibility

Grbl for ARM32 1.1f

MCU

32-Bit

Max Speed

2000mm/min

CAM Software

Software Based on GRBL Firmware, e.g. Candle, UGS

Frame Material

All Aluminum

Leadscrew

Pitch 2mm Lead 4mm T-Screw

Control Software

GrblControl (Candle)

Motion System

Belt (X,Y)+Lead Screw (Z)

Spindle Motor

775 Motor, 24V, 9000RPM

Stepper Motor

1.68A, 0.45Nm torque

Power Supply

AC110/230V (Switch Power)




What's Inside

X-axis Module

/

(2) Aluminum Profile

(4) M3x12 Hex Socket
Flat Head Cap Screw

(5) M5x14 Rounded
Hex Screw

Y-axis Module (Left)

(2) MDF Spoilboard

[ T

(5) M3x20 Socket
Head Cap Screw

(16) M5x25 Rounded
Hex Screw

Y-axis Module (Right)

(4) Rubber Feet

| S

(13) M5x22 Socket
Head Cap Screw

—_—

Allen Wrench
(2mm, 2.5mm, 3mm, 4mm)

-t

XZ Axis Assembly
(with spindle installed)

Belt Tension Adjustment Kit

-—
FYATTTOR

Vs rsmevearsrersererend
-

(2) M5%x18 Small Socket
Head Cap Screw

q

Wrench
(13mm, 17mm)



What's Inside

(Y
Isolation Column Power Supply 24 Pin Cable Power Cord

JU
= ==
_, S

USB Cable ER11 1/8” Collet

(10) 3x80mm Cable Tie (2) 4x200mm Cable Tie

Genmitsu V

User Manual

il

20-degree V Bit

(4) Clamp Kit

USB Drive



What's Inside

1

Optional Accessories (Not Included)

Looking to upgrade? Here are some suggestions! Get started here with easy to add accessories.
You can find them and more at www.sainsmart.com. Save 10% with discount code 4040RN.

il
Il

T-Track Mini Hold Compressed Spot Fixed
own Clamp Kit (x2) Focus FAC Laser Module

=)
i

Scan QR codes to learn more

O

(=)
¥
®

=

T C——

I

|




Mechanical Installation

1

STEP 1 Installing X and Y axis Assemblies

What you need:

(1) M5%18 Small Socket (7) M5%25 Rounded
Head Cap Screw Hex Screw

X-axis Module Y-axis Module (Left) Y-axis Module (Right)

1. Use (4) M5 x 25mm rounded hex screws to connect the Y-axis module (Left) and the X-axis module. Keep screws loosely installed
for now.

M5 x 25 Rounded Hex Screw

Y-axis Module (Left)



Mechanical Installation

1

2. Use (3) M5 x 25mm rounded hex screws & (1) M5%x18 small socket head cap screw through the Y-axis module (Left) to connect
the X-axis module. Keep screws loosely installed for now.

Y-axis Module (Right)

= M5x 18 Small Socket
.~ Head Cap Screw

M5 x 25 Rounded Hex Screw

3. Tighten the screws in a cross pattern as shown below.




Mechanical Installation

1

STEP 2 Installing Aluminum Profiles

What you need:

— i

(2) Aluminum Profile (8) M5x25 Rounded Hex Screw

Part 1: Installing Front Aluminum Profile

1. Uninstall the (2) rounded hex screws in the slider nut at the front bottom of the Y-axis modules.




Mechanical Installation

U

2. Place the profile on the front side of the machine as shown in the figure. Then use the (2) unscrewed rounded hex screws through
the profile to connect the Y-axis module. Keep the screws loose for now.

3. Push the profile to stick to the front of the Y-axis modules, then use (4) M5 x 25mm rounded hex screws through the front baffle

to connect the profile. Keep the screws loose for now.

M5 x 25 P
Rounded Hex <
Screw

Stick



Mechanical Installation

1

4. Move the X-axis module to the Y-axis front baffle and then tighten them, like shown below.

Lock

Front Baffle

Part 2: Installing Rear Aluminum Profile

1. Uninstall the (2) rounded hex screws in the slider nut at the rear bottom of the Y-axis modules.




Mechanical Installation

Ul

2. Place the profile on the rear side of the machine as shown in the figure. Then use the (2) rounded hex head screws through the
profile to connect the Y-axis module. Pre-installed screws, please do not lock.

3. Push the profile to stick to the rear of the Y-axis modules, then use (4) M5 x 25mm rounded hex screws through the rear baffle to
connect the profile. Keep the screws loose for now.

=~ M5 x 25
> N\ Rounded Hex
A Screw




Mechanical Installation

1

4. Move the X-axis module to the Y-axis rear baffle and then tighten the screws.




Mechanical Installation

1

STEP 3 Installing Rubber Feet

What you need:

. |

(4) Rubber Feet (4) M3%20 Socket Head Cap Screw

Install (4) rubber feet onto the profiles with M3x20 socket head cap screws.

M3 x 20 Socket Head Cap Screw



Mechanical Installation

1

STEP 4 Installing XZ Axis Assembly

What you need:

o=

i . .
(s
e

‘

XZ Axis Assembly (4) M5x14 Rounded Hex Screw
(with spindle installed)

1. Snap the Z-axis module into the X-axis slider notch.




Mechanical Installation

1

2. Adjust the Z-axis slider to a position that does not interfere with screw mounting by unscrewing the Z-axis motor handwheel.
Install the Z-axis slider on the bracket with the (4) M5x14 rounded hex screws.

Z-axis Slider

(4) M5x14 Rounded Hex Screw

Note: In order to meet different engraving requirements, the Z-axis can be installed at different heights. The steps are the same as
step4. The figure below shows the installation effect of different heights.




Mechanical Installation

1

STEP 5 Installing the Spoilboard

What you need:

(s
\_'jm!uuuumw

(2) MDF Spoilboard (12) M5x22 Socket Head Cap Screw

Use (12) M5 x 22mm socket head cap screws through the MDF board overhangs to attach to the profile.

(6) M5 x 22 Socket Head Cap Screw

(6) M5 x 22 Socket Head Cap Screw




Mechanical Installation

]

STEP 6 Installing the Belt Tensioner

What you need:

-

'(_. Ay v '\_‘
Belt Tension Adjustment Kit (3) M3x12 Hex Socket Flat Head Cap Screw Isolation Column

1. Split belt tension adjustment kit

1.1 Remove the belt tension front screws and the black sheet metal block.
1.2 Remove the belt tension tightening screws on both sides, then remove the long screw from the bottom.
1.3 Remove belt tension sliding block.

Tightening Screws Belt Tension Sliding Block
| .
Screws Long Scr(A Belt Tension Holder

Sheet Metal Block
@




Mechanical Installation

1

2. Use (3) M3 x 12mm hex socket flat head cap screws through the holes in the belt tension holder and attach them to the Y-axis
module (right) module slider plate.

(3) M3 x 12 Hex Socket Flat
Head Cap Screw

3. Complete belt tension installation
3.1 Install the belt tension sliding block into the belt tension holder so that the top of the slider is flush with the top of the long screw.

Belt Tension Holder Long Screws



Mechanical Installation

Ul

3.2 Install the belt tensioner plate into the slider, keep it loose for now, leave a gap as shown in the diagram. Fold the belt inward
and press the smooth side of the belt against the isolation post.

_\‘*\AT’ Gap Belt Smooth Surface Isolation Column




Mechanical Installation

1

3.4 Loosen the X-axis compression belt screws, followed by unscrewing the bottom screw of the belt tensioner to adjust the belt
to the proper tension.

Unscrew




Mechanical Installation

U
STEP 7 Wiring

1. Follow the diagram and connect the red wire to the positive pole of the spindle, and connect the red-black wire to the negative
pole of the spindle.

Red-Black Wire

Red Wire

~~




Mechanical Installation

Ul

3. X-axis motor wiring.




Software Setup

]

1. Driver Installation

Install the driver (software—Driver—CH340SER.exe).

éUSE —>

CH3405ER

gg DriverSetup(X64)

=

g DriverSetup(X64) | =

Device Driver Install { Uninstall

Select INF File : CH3415ER.INF

WCH.CN
|__ USB-SERIAL CH340
|__ 110442011, 3.3.2011.11

INSTALL

UNINSTALL
HELP

Device Driver Install } Uninstall

- S PP TN T o ] CLITAICC O IME

DriverSetup ﬂ

:] The drive is successfully Pre-installed in advance!




Software Setup

Ll

2. To Determine your Machines’ COM port:

» Windows XP: Right click on "My Computer”, select "Manage", select "Device Manager".

» Windows 7: Click "Start" > Right click "Computer” > Select "Manage" > Select "Device Manager" from the left pane.
* In the tree, expand "Ports (COM & LPT)".

* Your machine will be the USB Serial Port (COMX), where the "X" represents the COM number, for example COM12.
« If there are multiple USB serial ports, right click each one and check the manufacturer, the machine will be "CH340".

[L,,Lh, Open
5 o) 1
Map network drive...

Disconnect network drive...

Create shortcut
Delete

Rename

Properties

& Computer Management

=

File Action View Help

e 26 BE)

A& Computer Management (Local
4 [} System Tools
(@ Task Scheduler
] Event Viewer
G Shared Folders
& Local Users and Groups
(%) Performence
2
4 £ Storage
2 Disk Management
s Senvices and Applications

a1 FAOLEL
/M Computer
-y Disk drives
-, Display adapters
5 DVD/CD-ROM drives
U5 Human Interface Devices
- DE ATA/ATAPI controllers
-5 Imaging devices
& Jungo
= Keyboards
P Mice and other pointing devices
K Monitors

& Network adapters
USB-SERIAL CH340 (COML12),
L} Processors

% Sound, video and game controllers
B System devices
§ Universal Serial Bus controllers

Actions
Device Manager

More Actions




Software Setup

1

3. Grbicontrol (Candle) Connecting to the Controller.

First time use will require you to set up the appropriate COM PORT and Baud rate.

Step 1: Software should automatically select the port number.

Step 2: If it does not recognize automatically select the "Baud” drop down menu and select 115200.
Step 3: Click “OK” to save.

1) Grblcontrol (Candle) - [ =
File Help
eCseting: ) 1 Bt

[60 654 617 621 630 634 0 WS M9 T0 FO. 50.] =

@ serings Toms

‘

Connection Comnection
Machine information
Control

User commands
Heightmap

Parser

Visualizer

Tool madel
Console

Panels

Colors

Font

630621638, 22-50F 100 CA2Z14 GUIZS

Safe position comends:

G21630; G53G0Z0
] “Restore origin® moves tool ini  [Flane
Vser comnands

Button |

Button 2

4 CE D cwea
)




Test Project

]

1. Grblcontrol (Candle)

[ sainsmartnc - Grbleontral (Candie) =r= < |
———————————————————— 1 File Service Help

3D preview interface, hold the : G-code progren State

left mouse bUtton, can rotate : ]5% Gg ?54 G1T G21 GBD 634 WS M3 TO FO S10000] ] wnruk U:;rdmﬂziwu o B 1

Angle, scroll the mouse wheel, r - -~ i oot : uis —' Coordinate Display '

can be enlarged, or reduced. e e 1 LR
X
'Y Status Idle

1
:
If you cannot see anything, you ,
need to change to a computer 1
:
1
1

' Common operation button, !
| _1 the mouse icon on the above X
' shows the specific function '

Control

with support for OpenGL2.0
graphics cards.

____________________ 4
X 0.000 ... 39.812 00:00:00 / 00:01:56 |
T 0.000 ... 10.300 Buffer: 0/ 0/ 0 " Click to expand |
. -0.200 ... 5.000 Verticest w088 | _ e e e e e m—m
39.812 / 10.300 / 5.200 FPS: B3
# Command State espon: *
1 90 In queue fcme Tttt T 1
r -! Manual operation interface
2 G175 F500 In queue
3 GLX0 YO In queue
4 M3 $6000 In queue = o
Consele
5 G1X2.95v9.1 In queue
3 G17-0.2 F200 In queue il
« i v
[ Cheek [F] Seroll | e [ meser || Send ,]I Pause Abort | |!J
T T

i R ]

Open G code | , Send G code | ' Command i ' Send command '
, input box : ___________



Test Project

1

2. Run G-code for processing

Step 1: Click [open], select the G-code to run.

Step 2: Click on the manual operation panel, move the spindle to the starting. Point of the engraving, so that the tool and the
workpiece just touch.

Step 3: Click [ZeroXY] [Zero Z] Clear the XYZ axis coordinate.

Step 4: Click [Send] running G-code.

3. About firmware parameters
The parameters of the control board have been configured according to 4040 Reno.

{6 sainsmart.nc - Grbleontrol (Candle) © | B j S
File e Help
G-code progean State
York coor dinats
[65:60 G54 G17 21 630 G34 WS 19 T FO 510000] - =
Bsi0/0 w 0.000 0.000 0.000
Mackine coords
N ’
oom  oom  o.om
K2
ew | stas 10

'szlnspaart

©
SH—e .

T oo s 00:00:00 / 00:0156 | = spinate
T 0.000 .. 10.300 Buffer: 070/ 0 2
z -0.200 ... 5.000 Wertizes 1059

3812 / 10,300 / 5.200 ws: 63 e

# Comman: d Stats espon * @ E]
2 = paee @ @
2 G175 F500 In queue
4 MO3 56000 In queue
Consol,
s G1x995 va.1 In queue
6 61202 F200 In queue il

¥ g
Dtk Cserett 4 (Cosen ) peset J(_sma )4 Bhort




Z Probe Setup

1

Probe function introduction

1. Grblcontrol (Candle) Probe operating instructions

Step 1: Probe commands editing.

Probe G code

After editing

Probe Tool height

G90G21G38.2Z-50F100
G92 714
G0 z25

G21G91G38.2Z-20F100
G0z1

G38.2Z-2F10

G92 720.17

G0 725

i

Explanation

G21G91

metric, relative coordinates

G21G91

metric, relative moves

G38.2Z-20.17F100

probe 20.17 mm @ 100 mmpm

G0z1

move up 1 mm (it's in relative, not absolute mode)

This assumes that the user would
position the probe, then jog the bit
5 or 10mm above it. With a PDF
this could be copied from the pdf,
pasted into Candle, and just the
probe thickness changed.

G38.2Z-2F0 probe 2 mm $ 100 mmpm
G92720.1 my probe thickness, YMMV
G90 back to absolute mode
G0z25 retract off the probe




Z Probe Setup

30

1

Step 2: Probe commands filled in Grblcontrol (Candle).

fi] Candle [=[8] = |
G-oods
(] Settings
Connection Connection & e
1t
Sender =
Port: COMI - Baud: 115200 - 0 0
Machine information
Control Sender lot conmected
User commands [7] Tgnore error responses
Heightmap ntematically set parser stats befors sending from selacted line
Parser Machine information L- l_
Visualizer
Brotms army pariek 40 Tnits P
Tool model O [
Rapid speed Z500 Ascelaration: 100
Console
Panels Spindle speed min. : 0 men 20000
o Colors Laser power nin. ] e 255
o
70 Font Control
0. 000
Frobe conmands
621690638, ZZ-30F100; 632 Z12.35; GOZ13 [ EmSa—
Safe position conmands:
G2154D; GE3G0ZD L6530
[] “Restore origin” moves tool in: Plane
User commands e 1+ Ho such
Button 1: v
GO
Butten 2:
&
CheclfToTe —[v] RUCGECIOLL Upen Teser ona Tanes Rbort -

Fill the Commands here :



Z Probe Setup

1

Step 3: Connect the probe tool to the controller probe interface.
Step 4: Click the "Z-probe" button, Z-axis automatic tool to zero.

Grblcontrol (Candle

File Service Help

G-code program

[GC:G0 G54 GLT G21 G0 G34 MS M3 TO FO 5100001
F/s:o0/0

¥ 0.000 ... 0.000
. 0,000 ... 0000
I 0,000 ... 0000

0.000 / 0.000 f 0.000

- -
w
L] [ ]
L3.]
o

00:00:00 / 00:00:00

Buffer: 0/ 0/ 0
Vertices. 145
FFS: B2

# Command

State

Response

[[] Cheeke [[] Seroll

Eezet

Send

FPauze

Abert

State

Work coordinates

0. 000 0.000 0.000
Machine coordinates

0. 000 0.000 0.000
Status:

Contral

= Spindle

— Jog

=
[J D]

3% < (MG Caution: Unlocked] =
ok [
510000 < ok -

—

Conzole




Inhalt

U
Willkommen - - - = = - = - o o o o e - 33
Haftungsausschluss - --------- == - - 34
Spezifikationen -\--- - - - - - - - - - - 35
UnboXiNg === - = - - = mm s oo 36
Mechanische Installation----------—--- - - - - 39
Software-Einrichtung------------ - - - - - - - - - - - - --------- - - - - - - -~ -~ -~ -~~~ -\~~~ —~—~—~—~-~-- 56
Test Projekt -------- - - - --- - - - - - - - - - - - - - - - - - - - - - - - -- - --------\-~—~-~-~—~\-~-~—~—~—\—\—~—- 59

Z-Sonde einrichten -----------=---=-----—-—---—-"—“"“—“" - “"“" - -~ 61



Willkommen

]

Vielen Dank, dass Sie das Genmitsu 4040 Reno CNC Router Kit von SainSmart gekauft haben.

Alle Ihre Einrichtungsdateien werden auf dem USB-Laufwerk gespeichert, das im Zubehdrkarton enthalten ist. Auf dem USB-Laufwerk
finden Sie:

e PDF-Version dieses Handbuchs

e GrblControl/Candle-Software fiir Windows

e Beispieldateien

e Windows USB-Treiber

Bitte besuchen Sie das SainSmart Online Resource Center, um Treiber und Software flir lhre CNC zu installieren.

https://docs.sainsmart.com/4040-reno
Scan the QR code to find information.

Wenn Sie technische Unterstlitzung bendétigen, senden Sie uns bitte eine E-Mail an support@sainsmart.com.
Hilfe und Unterstltzung erhalten Sie auch in unserer Facebook-Gruppe. (SainSmart Genmitsu CNC-Benutzergruppe)
Scannen Sie den QR-Code, um der Gruppe beizutreten.

Scan To Join
User Community




Haftungsausschluss

1

Bitte seien Sie vorsichtig, wenn Sie Ihre CNC-Maschine benutzen. Diese Maschine ist ein elektrisches Gerat mit beweglichen Teilen
und gefahrlichen Arbeitsbereichen.

e Genmitsu CNC-Maschinen dirfen nur in Innenrdumen verwendet werden.

e Sie mussen mindestens 18 Jahre alt sein, um diese Maschine zu bedienen, es sei denn, Sie werden von einem sachkundigen
Erwachsenen, der mit der Maschine vertraut ist, beaufsichtigt.

e Tragen Sie eine geeignete personliche Schutzausriistung (Schutzbrille usw.).
e Stellen Sie die CNC-Maschine immer auf eine stabile Oberflache.

e Die 4040 Reno arbeitet mit einer Hochstromversorgung. Es wird empfohlen, die CNC-Fréasmaschine nicht an ein Verlangerungskabel
oder eine Steckdosenleiste anzuschliel3en, da dies zu Schaden an der Maschine fihren kann.

e Stellen Sie sicher, dass der Not-Aus-Schalter jederzeit leicht zuganglich ist.
e Demontieren Sie niemals das Netzteil oder die elektrischen Komponenten. Dadurch wird die Garantie ungliltig.

e Berlhren Sie die Maschinenspindel NICHT und halten Sie keine Kérperteile in die Nahe des Arbeitsbereichs, wenn die Maschine
in Betrieb ist. Dies kann zu ernsthaften Verletzungen flihren.

e Lassen Sie Kinder NICHT unbeaufsichtigt mit der CNC-Maschine, auch wenn sie nicht in Betrieb ist. Es besteht Verletzungsgefahr.
e Lassen Sie die Maschine NICHT unbeaufsichtigt, wenn sie in Betrieb ist.

e Stellen Sie sicher, dass sich lnre CNC-Maschine in einem gut belifteten Bereich befindet. Einige Materialien knnen wahrend des
Betriebs Rauch oder Dampfe freisetzen.



Spezifikationen

Al

Name des Modells 4040 Reno CNC-Frasmaschine
Arbeitsbereich 400 x 400 x 76mm (15.75" x 15.75" x 3.00")
Gesamtabmessungen 681 x 620 x 243mm (26.81" x 24.41" x 9.57")
Steuerplatinen-Kompatibilitat | Grbl fur ARM32 1.1f

MCU 32-Bit

Maximale Geschwindigkeit 2000mm/min

CAM Software Software basierend auf GRBL Firmware, z.B. Candle, UGS
Material des Rahmens Vollaluminium

Gewindespindel Teilung 2mm Blei 4mm T-Schraube
Steuerungs-Software GrblControl (Kerze)

Bewegungssystem Riemen (X,Y)+Gleitspindel (Z)

Spindelmotor 775 Motor, 24V, 9000RPM

Schrittmotor 1,68A, 0,45Nm Drehmoment

Stromzufuhr AC110/230V (Schaltnetzteil)




Unboxing

-t

XZ-Achse Montage
(mit eingebauter Spindel)

~ itk el N -

(2) Aluminium-Profil (2) MDF-Abdeckplatte (4) GummifiRe Gurtspannungs-Einstellsatz

X-Achse Modul Y-Achse Modul (links) Y-Achsen Modul (rechts)

(O [t s
| r'; iy Tl il ‘u.m....,,,, . [l
\ . Rt | o —
(4) M3x12 (5) M3x20 Zylinderschraube (13) M5x22 Zylinderschraube (2) M5x18 Kleine
Innensechskant-Flac mit Innensechskant mit Innensechskant Zylinderschraube
hkopfschraube mit Innensechskant
(5) M5x14 Abgerundete (16) M5x25 Abgerundete Inbusschlussel Schraubenschlissel
Sechskantschraube Sechskantschraube (2mm, 2.5mm, 3mm, 4mm) (13mm, 17mm)



Unboxing

1

-
-

v

'- g -

Isolationsséaule

USB-Kabel

(10) 3x80mm Kabelbinder

Genmitsu

Benutzerhandbuch

Stromversorgung

ER11 1/8" Spannzange

(2) 4x200mm Kabelbinder

O

24-poliges Kabel

il

20-Grad-V-Bit

(4) Klemmensatz

o

Netzkabel

USB-Laufwerk



Unboxing

1

Optionales Zubehor (nicht im Lieferumfang enthalten)

Sie mochten aufristen? Hier sind einige Vorschlage! Beginnen Sie hier mit einfach zu ergdnzendem Zubehor.
Sie finden diese und mehr unter www.sainsmart.com. Sparen Sie 10% mit dem Rabattcode 4040RN.

=
T C——

I

T-Track Mini-Halterung Komprimierter Spot Fixer
Niederhalteklammer-Satz (x2) Fokus FAC Laser-Modul

=

(=)
¥
O,

QR-Codes scannen, um mehr zu erfahren

M



Mechanische Installation

1

SCHRITT 1 Installation der X- und Y-Achsen-Baugruppen

Was Sie brauchen:

(1) M5%18 Kleine Zylinderschraube  (7) M5x25 Abgerundete

X-Achse Modul Y-Achse Modul (links) Y-Achse Modul (rechts) mit Innensechskant Sechskantschraube

1. Verwenden Sie (4) M5 x 25mm abgerundete Sechskantschrauben, um das Y-Achse Modul (links) und das X-Achse Modul zu
verbinden. Lassen Sie die Schrauben erst einmal locker.

M5x25 Abgerundete Sechskantschraube

Y-Achse Modul (links)



Mechanische Installation

1

2. Verwenden Sie (3) M5%x25 Abgerundete Sechskantschraube & (1) M5x18 Kleine Zylinderschraube mit Innensechskant durch das
Y-Achse Modul (Links) um das X-Achse Modul zu verbinden. Lassen Sie die Schrauben erst einmal locker.

Y-Achse Modul (rechts)

M5x18 Kleine Zylinderschraube
_~~ mit Innensechskant

M5x25 Abgerundete Sechskantschraube

3. Ziehen Sie die Schrauben wie unten gezeigt kreuzweise an.




Mechanische Installation

1

SCHRITT 2 Installation von Aluminiumprofilen

Was Sie brauchen:

~ —

(2) Aluminium-Profil (8) M5x25 Abgerundete Sechskantschraube

Teil 1: Montage des vorderen Aluminium Profils

1. Lésen Sie die (2) abgerundeten Sechskantschrauben in der Schiebemutter an der vorderen Unterseite der Y-Achsenmodule.




Mechanische Installation

1

Setzen Sie das Profil wie in der Abbildung gezeigt auf die Vorderseite der Maschine. Verwenden Sie dann die (2) abgeschraubten
abgerundeten Sechskantschrauben durch das Profil, um das Y-Achsenmodul zu verbinden. Lassen Sie die Schrauben vorerst locker.

’ Einfach aufgeschraubte
kleine Flachkopfschraube

3. Schieben Sie das Profil an die Vorderseite der Y-Achse Module, dann verwenden Sie (4) M5x25 Abgerundete Sechskantschraube
durch die vordere Schallwand, um das Profil zu verbinden. Halten Sie die Schrauben erst einmal locker.

-~

M5x25 Abgerundete <
Sechskantschraube £

Stick



Mechanische Installation

1

4. Bringen Sie das Modul der X-Achse an der vorderen Schallwand der Y-Achse an und schrauben Sie es fest, wie unten gezeigt.

Frontschallwand

Teil 2: Montage des hinteren Aluminium Profils
1. Lésen Sie die (2) abgerundeten Sechskantschrauben in der Schiebemutter an der hinteren Unterseite der Y-Achsenmodule.




Mechanische Installation

Ul

2. Setzen Sie das Profil wie in der Abbildung gezeigt auf die Ruckseite der Maschine. Verwenden Sie dann die (2) abgerundeten
Sechskantschrauben durch das Profil, um das Y-Achsenmodul zu verbinden. Die Schrauben sind vorinstalliert, bitte nicht kontern.

3. Schieben Sie das Profil auf die Ruckseite der Y-Achsen-Module, dann verwenden Sie (4) M5x%25 Abgerundete Sechskantschraube
durch die hintere Blende, um das Profil zu verbinden. Lassen Sie die Schrauben erst einmal locker.

I M5x25 Abgerundete
; \x Sechskantschraube




Mechanische Installation

1

4. Schieben Sie das X-Achsen-Modul auf die hintere Ablenkplatte der Y-Achse und ziehen Sie die Schrauben fest.

5. Ziehen Sie die letzten abgerundeten Sechskantschrauben in den Profilen wie gezeigt an.

sperren




Mechanische Installation

1

SCHRITT 3 Anbringen der GummifiiBe

Was Sie brauchen:

(= e
. L

(4) Gummifule (4) M3x20 Zylinderschraube
mit Innensechskant

Montieren Sie die (4) GummifiRe mit M3x20 Zylinderschraube mit Innensechskant an den Profilen.

M3x20 Zylinderschraube
mit Innensechskant



Mechanische Installation

1

SCHRITT 4 Installation der XZ-Achsen-Baugruppe

Was Sie brauchen:

I

Montage der XZ-Achse (4) M5x14 Abgerundete
(mit eingebauter Spindel) Sechskantschraube

1. Rasten Sie das Z-Achsenmodul in die Aussparung des X-Achsenschiebers ein.




Mechanische Installation

1

2. Bringen Sie den Z-Achsen-Schieber in eine Position, in der er die Schraubenbefestigung nicht behindert, indem Sie das Handrad
des Z-Achsen-Motors abschrauben. Montieren Sie den Z-Achsen-Schieber mit der (4) M5x14 Abgerundeten Sechskantschraube
an der Halterung.

Z-Achsen-Schieber
(4) M5x14 Abgerundete Sechskantschraube

Hinweis: Um unterschiedlichen Gravuranforderungen gerecht zu werden, kann die Z-Achse in verschiedenen Héhen installiert werden.
Die Schritte sind die gleichen wie in Schritt 4.
Die Abbildung unten zeigt die Auswirkungen der Installation in verschiedenen Héhen.




Mechanische Installation

1

SCHRITT 5 Anbringen des Spoilboards

What you need:

| S

(2) MDF-Abfallplatte (12) M5x22 Zylinderschraube mit Innensechskant

Use (12)M5x22 Zylinderschraube mit Innensechskant through the MDF board overhangs to attach to the profile.

(6) M5x22 Zylinderschraube mit Innensechskant

(6) M5x22 Zylinderschraube mit Innensechskant




Mechanische Installation

]

SCHRITT 6 Einbau des Gurtstraffers

Was Sie brauchen:

-

v "'"‘f
Gurtspannungs-Einstellungssatz (3) M3x12 Innensechskant-Flachkopfschraube Isolationssaule

1. Kit zur Einstellung der geteilten Gurtspannung

1.1 Entfernen Sie die vorderen Schrauben der Riemenspannung und den Blechblock.
1.2 Die Riemenspannschrauben auf beiden Seiten entfernen, dann die untere lange Schraube nach unten entfernen.
1.3 Entfernen Sie den Riemenspannungs-Gleitblock.

Schrauben anziehen Riemenspannung Nutenstein

Blechblock
@
> ol E— .
Schrauben Lange S(@ﬂ Halter fiir die Gurtspannung




Mechanische Installation

1

2. Verwenden Sie (3) M3x12 Innensechskant-Flachkopfschrauben durch die Lécher im Riemenspannungshalter und befestigen
Sie sie an der Modulschiebeplatte des Y-Achse Moduls (rechts).

3. Komplette Installation des Riemenspannungseinstellsatzes

3.1 Montieren Sie den Riemenspannungsschieber so in den Riemenspannungshalter, dass die Oberseite des Schiebers mit der
Oberseite der langen Schraube biindig is

Halter fir die Gurtspannung Lange Schraube



Mechanische Installation

Ul

3.2 Montieren Sie die Riemenspannplatte in den Schieber, lassen Sie sie zunachst locker, lassen Sie einen Spalt wie in der
Abbildung gezeigt. Falten Sie den Riemen nach innen und driicken Sie die glatte Seite des Riemens gegen den Isolationspfosten.

_\‘*\AT’ Lucke Gurtel Glatte Oberflache Isolationssaule

3.3 Fadeln Sie das Ende des Riemens in die Riemenspannplatte und den Schleifspalt ein und ziehen Sie die Schrauben der
Riemenspannplatte fest.

Komprimieren

Sperren



Mechanische Installation

1

3.4 Losen Sie die Schrauben des Kompressionsriemens der X-Achse und anschlieRend die untere Schraube des Riemenspanners,
um den Riemen auf die richtige Spannung einzustellen.

Abschrauben

Drehen

3.5 Bringen Sie den entfernten Riemenspanner mit der Stellschraube wieder an und ziehen Sie ihn fest. Ziehen Sie abschlielend
die lose Stellschraube der X-Achse fest.




Mechanische Installation

U
SCHRITT 7 Verkabelung

1. SchlieRen Sie das rote Kabel an den Pluspol der Spindel und das rot-schwarze Kabel an den Minuspol der Spindel an.

Rot-schwarzes Kabel

Rotes Kabel




Mechanische Installation

Ul

3. Verdrahtung des X-Achsenmotors.




Software-Einrichtung

]

1. Installation des Treibers
Installieren Sie den Treiber (Software—Treiber—-CH340SER.exe).

éUSE —>

CH3405ER

gg DriverSetup(X64)

=

g DriverSetup(X64)

Device Driver Install { Uninstall

Select INF File : CH3415ER.INF

WCH.CN
|__ USB-SERIAL CH340
|__ 110442011, 3.3.2011.11

INSTALL

UNINSTALL
HELP

Device Driver Install } Uninstall

- S PP TN T o ] CLITAICC O IME

DriverSetup




Software-Einrichtung

Ll

2. So bestimmen Sie den COM-Anschluss lhres Gerats:

» Windows XP: Klicken Sie mit der rechten Maustaste auf "Arbeitsplatz", wahlen Sie "Verwalten", wahlen Sie "Gerate-Manager".

» Windows 7: Klicken Sie auf "Start" > Rechtsklick auf "Computer" > Wahlen Sie "Verwalten" > Wahlen Sie "Gerate-Manager" aus
dem linken Fenster.

 Erweitern Sie in der Baumstruktur "Anschliisse (COM & LPT)".

« lhr Gerét ist der serielle USB-Anschluss (COMX), wobei das "X" fir die COM-Nummer steht, z. B. COM12.

» Wenn es mehrere serielle USB-Anschlisse gibt, klicken Sie mit der rechten Maustaste auf jeden einzelnen und berprifen Sie den
Hersteller. Das Geréat ist dann "CH340".

& Computer Management =[5 [
Ele A Help
A | 2E) 66 ®
| Ope % Computer Management (Local | 4 | FAOLSL “Actions
2} SystemTools & Computer Device Manager =
§( Manage ) 9 @ Task Scheduler s Disk drives =
& Event Viewer K, Display adapters More Actions »
Map network drive... ] Shared Folders 3 DVD/CD-ROM d

& Local Users and Groups
Disconnect network drive... &

Create shortcut

Delete 2, Services and Applications

Rename

Properties




Software-Einrichtung

1

3. Grbicontrol (Kerze) AnschlieBen an den Controller.

Bei der erstmaligen Verwendung miissen Sie den entsprechenden COM PORT und die Baudrate einrichten.
Schritt 1: Die Software sollte automatisch die Portnummer auswahlen.

Schritt 2: Sollte dies nicht der Fall sein, wahlen Sie das Dropdown-Menu "Baud" und wahlen Sie 115200.
Schritt 3: Klicken Sie auf "OK", um zu speichern.

1) Grblcontrol (Candle) - [ =
File Help
eCseting: ) 1 Bt

[60 654 617 621 630 634 0 WS M9 T0 FO. 50.] =

@ serings Toms

‘

Connection Comnection
Machine information
Control

User commands
Heightmap

Parser

Visualizer

Tool madel
Console

Panels

Colors

Font

630621638, 22-50F 100 CA2Z14 GUIZS

Safe position comends:

G21630; G53G0Z0
] “Restore origin® moves tool ini  [Flane
Vser comnands

Button |

Button 2

4 CE D cwea
)




Test Projekt

]

1. Grblcontrol (Candle)

3D-Vorschau: Halten Sie die
linke Maustaste, um den
Betrachtungswinkel zu drehen,
scrollen Sie das Mausrad, um
Zu zoomen.

Wenn Sie nichts sehen
kénnen, missen Sie auf einen
Computer mit Unterstiitzung
fir OpenGL2.0-Grafikkarten
wechseln.

[ ssinsmartnc - Grbleontral (Candle)

Fle Service Help

G-code progran

State

[6C:60 G54 G1T GZL G30 G34 MS N9 TO FO 510000]
F/5 040

L0000 ... 39.812
T: 0,000 ... 10.300
T -0.200 5.000

39.812 / 10,300 / 5. 200

00:00:00 f 00:01:56
Buffer: 0 /0 /0
Vertices: 1059

-
w 0.000

Machine coordinates
’
0.000
KA
'3 Status

Work coordinates

0.000 0.000

-1 - - Koordinaten Anzeige E

0.000

0.000

1 Bedienungstasten: Der
-+ Tooltip bei Mouseover zeigt
-d|e spezifische Funktion an

FPS: 63

T
.
|
2
<
Q
=}
c
o
)
vg)
[0]
=
[
=}
c
=1
«Q

# Command State espon: *
[
1 Gg0 In queue
2 G175 F500 In queue
3 G1 X0 YO In queue
a MO3 S5000 In queue 2
Console
5 G1 X2.95 ¥8.1 In queue
6 G1Z-0.2 F200 In queue i
< i ] '
[ Checle [ Serall I[ open [ Reset || Send || rewse Abort
| L | I
T T
T T T T
1 ' ' '
------------ A e ey R i T e
! 1 Kommando

.Elngabe :




Test Projekt

1

2. Ausfiihren des G-Codes zur Bearbeitung

Schritt 1: Klicken Sie auf [6ffnen], wahlen Sie den G-Code zur Ausfiihrung.

Schritt 2: Klicken Sie auf das manuelle Bedienfeld, bewegen Sie die Spindel zum Startpunkt. Punkt der Gravur, so dass das Werkzeug
und das Werkstlick sich gerade berthren.

Schritt 3: Klicken Sie auf [ZeroXY] [Zero Z] Léschen Sie die XYZ-Achsenkoordinate.
Schritt 4: Klicken Sie auf [Senden], um den G-Code auszufiihren.

3. Uber Firmware-Parameter

Die Parameter der Steuerplatine wurden entsprechend der 4040 Reno konfiguriert.

rtnc - Grbleontrol (Candle) )

ice Help

Grcode progean

[GC:60 G54 G1T 621 GA0 G34 S 19 T0 ¥ 510000] -
it

[y Catrel 3
[sElmsmaart ala(E
O

- @10m
2

T oo s 00:00:00 / 00:0156 | = spinate
T 0.000 .. 10.300 Buffer: 070/ 0

z -.200 ... 5.000 Vertizes 1058 =
39812 / 10.300 / 5.200 FPS: 63 B

; 3] W[4
PR In quese @ @

2 G175 F500 In queue

:
:

MO3 56000 In queue

G1X9.95 vo.1 In queue

61202 F200 In queue

¥ g
Dtk Cserett 4 (Cosen ) peset J(_sma )4 Bhort




Z-Sonde einrichten

1

Einfiihrung in die Sondenfunktion

1. Grblcontrol (Candle) Probe operating instructions
Schritt 1: Sondenbefehle bearbeiten.

Probe G code

After editing

Probe Tool height

G90G21G38.2Z-50F100
G92 714
G0 z25

G21G91G38.2Z-20F100
G0z1

G38.2Z2-2F10

G92 720.17

G0 Z25

"

Erldauterung

G21G91

metrische, relative Koordinaten

G21G91

metrisch, relative Bewegungen

(G38.22-20.17F100

Messtaster 20.17 mm @ 100 mmpm

Verschiebung um 1 mm nach oben (im relativen,

Dies setzt voraus, dass der Benutzer
den Messtaster positioniert und dann
den Bohrer 5 oder 10 mm dartber
hinaus schiebt. Bei einer PDF-Datei
konnte dies aus der PDF-Datei
kopiert, in Candle eingefligt und nur
die Tasterdicke geandert werden.

c0z1 nicht im absoluten Modus)
G38.2Z-2F0 Messtaster 2 mm $ 100 mmpm
G92720.1 meine Tasterdicke, YMMV
G90 zurlick zum absoluten Modus
G0z25 Riickzug des Tasters




Z-Sonde einrichten

1

Schritt 2: Ausfiillen der Sondenbefehle in Grblcontrol (Kerze).

] Candle (=] = |
G-oods
(] Settings
Connection Connection & e
1t
Sender =
Port: COMI - Baud: 115200 - 0 0
Machine information
Control Sender lot conmected
User commands [7] Tgnore error responses
Heightmap ntematically set parser stats befors sending from selacted line
Parser Machine information L- l_
Visualizer
Brotms army pariek 40 Tnits P
Tool model O [
Rapid speed Z500 Ascelaration: 100
Console
Panels Spindle speed min. : 0 men 20000
o Colors Laser power nin. ] e 255
o
70 Font Control
0. 000
Frobe conmands
— 621690638, ZZ-30F100; 632 Z12.35; GOZ13 [~ T

Safs position conmands:

G21630; G53GOZ0

[] “Restore origin” moves tool in: Plane
User commands

Buttoen 1.

Buttoen Z:

a

CheckToTe @7 AWCEEEroIT Tpen Teser e Tanse TEorT -




Z-Sonde einrichten

1

Schritt 3: Schlielen Sie das Sondenwerkzeug an die Sondenschnittstelle des Controllers an.
Schritt 4: Klicken Sie auf die Schaltflache "Z-Probe", Z-Achse automatische Werkzeug auf Null.

Grblcontrol (Candle

File Service Help

G-code program

[GC:G0 G54 GLT G21 G0 G34 MS M3 TO FO 5100001
F/s:o0/0

¥ 0.000 ... 0.000
. 0,000 ... 0000
I 0,000 ... 0000
0.000 / 0.000 f 0.000

- -
w
L] [ ]
L3.]
o

00:00:00 / 00:00:00

Buffer: 0/ 0/ 0
Vertices. 145
FFS: B2

# Command

State

Response

[ Check [ Seroll Reset

Send FPauze Abert

State
Work coordinates

0. 000 0.000 0.000
Machine coordinates

0. 000 0.000 0.000

Status:

Contral

= Spindle

— Jog

=
[J D]

3% < (MG Caution: Unlocked] =
ok [
510000 < ok -

—

Conzole



D - - e 65
e R T 66
R - - 67
F - 68
AAZAIV e AV A=) o mm e 71
VIRIITDEY T Y T oo 88
TAMTOI IR mommmmmmmmmmmm 91



#n0

]

ZDfclE. Genmitsu 4040 Reno CNC Router Kit #R BN EIFWfEE, HIch Y DES EVET,

IRTCDEY b7 v T T 7A4I10E. HBROFEICTAD TS USB RS A JITREINE T, USB RS A4 TDHITIZULTDEDH
ADTCTWVWET !

@ D217 JVDPDFhx

@ WindowsFGrblControl/CandleV 7 ko = 77

@Y TILTFAIL

@ WindowsfUSB K= /\

SainSmantA >S4 > )Y =X Z2—ICT. BEVDINCHD RSAN—=E¢EV T Iz 75A4A VA M—=ILLTLIEEL,
https://docs.sainsmart.com/4040-reno

QRO—FEAF v LTIEREZET .

T ZHIVHR— DWW, support@sainsmart.com & TA— /L THBWVEDELETLN,
NIV T EHR— M&E. FacebookZ IL—TH 5 & HIBWRITEY, (A4 VA= FRHAINCI—H—27)L—7)
QRO—RERF v LTIIL—TIZBMLTLEEL,




REFE
U

CNCR > > DERIKIETMER L TLIEEY., ORISR EER M & ERE/EREEZHF OBREETY,

@ XAINCR Y VIZEREATY,

@ COWHZIRIET Blid. OMMICE LOARADEEDGWVRY . 18RULETHITNEEY EEA,

@ B RER (RERFELLE) ZEALTILEL,

@ (INCY U VIFBICRTE LTGRICERB L T EEL,

@ 4040 Renold /77 7 DEFRZFEA L TVWEY., (INOV—2—ZZEREI— FPERE v TIER LEWTIREL,

@ ERFLERZVICLDOTHERICFENBL KITLTLIREY,
BERPEIE RIS B LIEVTLREY, REEDEMITHEVET,

@ HHAIMFBIL TV B EEIE BRDAEY FibicinscY) . BEO—BZEET) 7ITED Y LEWTLEEL, Ef%E
B5RNABHIET,

O INCRX U UHMEEN L TWEWE ETH, FHOBDEHGWVWE TAITEL GV TLEEWN, BRET 2N HY ET,

@ E&hiE. WHOZIEDSBENGZNTIREL,

O (NCEENETDRWEFICH DT EZMHR L TLIEWN. MBI KT EEGRICEPHADNEET ZELHYET,



1%
U

E7IVA 4040 1) /CNCJL—% —

J—4o1T)7 400 x 400 x 76mm (15.75” x 15.75” x3.00” )

RTE 681 x 620 x 243mm (26.81" x24.41" x9.57" )

AR — FOE#M4 Grbl fir ARM32 1.1f

MCU 32w b

RaRE 2000mm/min

CAMY 7 +ox7 GRBLZ 7 =Lz 7IcEDLKVY 7 o7, f: Candle. UGS
7 L— LR F—=IV7IVZ

=KX 21— £y F2mml)— F4mm TR Y

w7 b7

GrblControl (F+ > F)b)

E—avIRTLA

NIV EXY)+)—FRT7 1) 1—(2)

AEVRIVE—2—

775F—%—. 24V, 9000RPM

ATvEYTE—2—

1.68A. K~/ 0.45Nm

AC110/230V (RA v FEIR)




XEHEY 2 —)U

/

Q) 7IV==I L
0774

(4) M3 X 12 /AT
TMARIL b

(5) M5X 14 "AAERD

Y&t 21—V ()

(2) MDFRRA JVR— F

[ T

(5) M3X20v
Ty RV

(¢ e

(16) M5X25 #7581

YEEY 21—V ()

@- 3L

L

(13)M5X22 V7w kv
REry 7251 1—

—_—

NELVF
(2mm, 2.5mm. 3mm, 4mm)

-t

XZgh7t> 7
(REY FIVEER)

(2) M5X 18 /N2

q

L>F
(13mm. 17mm)



USBs—7Ib

(10) 3 x80mm
T—=Ib - 2L

a1—HY—<=Za7Ib

ER111/8" L v b

(2) 4 x200mm
=TI ZA

O

248> —T )b

il

20EVE Y b+

@) 55> TFy b

USBFZ1 7



A

1

F72av7oe9)— (BERLEEA)

Ty TIL—FREHEEZTIH? IV DHODRELAH VX T | BHRIGBINTES 77 —Hh5BHEL £ 5,
ZN5IE www.sainsmart.com TREDIFBZENTEET, BI5]10— F4040RNT10%EI5],

LN

ThZv I R—IVF
RIS TFy b (X2)

[EfER Ry FEEERFAC
L—H—FJa—)b

OfseH0

*-I

@

QRI—FZRXF v L (FHZRS

il
nnjn

=

T C——

il

|




1

STEP 1 XEh L YENT £ > TV OERY {345

BELHD

X#ED 21— Y#EI 21—V () Y#EI 21—V (B) (1) M5X 18 /N2 IMEX 25 AR

1 MSX2SABARVAETYMEY 1 -1 () EXMED 1—LEBELET, SWRIEEHTHL,

M5X 25 AfALZD

YHED 2L (7)



AAZHBIV A2V A=V

1

2. M5X25XAIRI3EREMEXISNRINEZYEEY 12—/ (B) [TBRLTXEEY 1 —)VTERLET, SRRVZEROTH
<O

YEEY 21—V (H)

L5 M5x 18 I\ 4y
b SNV EFY Yy TR 21—

M5 X 25 RARR Y

3. THIDK S ICHFICR I ZHHET




AAZABIV A2V RA =1V

STEP2 7ZIVZ = L 77 74 IVOEY {FiF

/ @nmm»}

Q7IVIZoLTFaTrAIl (8) M5 X 255& %Y

N—R1:782 08 FIWVEZYL - 7AT7ALIVORY T

TLYBEY 21— )VOFIE FRICH DR ZA Z—F v bOAVSARY E) ZEHTT,




AAZHBIV AV RA =1V

1

2. HDELSIc, Y VOREICTOT77MIVERBLEY, X, 7AT77AIVICELTHS 2 ED) XIEFEHTLEN
AWRBXIVEFE>T. YEHEY 21— IbEEHRLE T, XVIESDECAHEDEFFICLTH,

3. 707 7 AV EBLTYEHEY 21— /VOFEICEE ESH. @) M5X 255X IERIE/\Y ZIVGBL a7 74 IV EERE L
FY, SIIERIEBHTH L,




AAZAIV A2V A=V

(Y
4.XEHEY 2 —)bEYE O MNy JIVICBEIL. TRIOK S ICHEDHEITET,

IN—F2: U7 «FIVZZUL - 7AT7 71 IVOBY T
L.YREY 12— )VOBREEICHDATAZ—F Y bOAWVSARY F) ZHEDET,




AAZAIV A2V A=V

Ll

2. EDESlc, FOT7 7/ EIYVOEEICBEEY, Ric, 7O770)bEELE 2 ED) AWSAXIEEST Y #HE
Ja1—IVEEHRLET, HSHLCOEIMTSNTOERIE. Oy LEWTLEETL,

3. 7O 7 7 AIVEBLTCYHEY 2 —)VOBEICEE TE. @) M5X255AIRIVEEE/ N\ ZIVCBLTTO7 71L& L
Y, SIIRIERBHTH L,




AAZABIV AR =1V

1

AXEET 2 —)LEYE 7Ny T)VITBENIL. RIEHMDHET,




}‘jb::jblb’.’r:/;z.h'—lb

a
STEP 3 TLEDMY 1

BELLD
"I' |
4) L2 WM3X20 Vo ke Ay K -

FrvT R )a—

M3X20 V7w bAY REFv v TRY 1) 1—%@EBLT. 7A77/)UIC @) ILRZRIMITET,

M3X20 V4w ke Aw R -
Frv TR a1—



AAZBIV AR =1V

U
STEP 4 XZ§h77 £ > 7'V OELY {31
BELELO
6 (e
Xz 74> ) (@) M5X 14 KBARY

(REY FIVEER)

1. ZBMED 1 —)VEXBAZ A X —DYI REICITHIAFH MENEO>TWAHTLZHIELET,




AAZAIV A2V A=V

1

27ZEE—ZD/N\Y FIVERD T ZBATA 222V ILODHEICESHWMIBICHBLEY . 777 v MMc(@M5X14 5F0%

I TIERA S A Z—ZEI) T E T,

ZEARZ A 2 —

(4) M5 X14 75 x Y

3 SESELLNEMIHINT B/l ZHEELBBIICRY NI BT EHTEEY, Fllitstep4EEIL T,
TRIE. Z%5ZEmE TDORYMMIPRETL TOET,




AAZHBIV A2V A =1V

STEP 5 KA IVK— FOERY {31

- P——
| i ——
(2) MDFRRAJVR— K (1I2)M5X22 V7w k= AN\ K -
FrvT XU a—

MDFR— FDaRY i LEBZIC(12) M5X22mmDY 7w b 2D Z@ LT, 787 7 A JVICERURITE T,

BYMEX22V 4y ke ANy ReFyySe A1) 21—

_J?ﬁxﬁ////
S P

L NN

]

AR

: T
R

<

BMSX22V Ty ke Ay R -FyyS - XyYa1—




AAZBIV A2V A=V

STEP6 NIV b T2 aF+—0mY 7

NIV« Ty aviEBFY b (3) M3X12 REJUSEMARIL b T4/ L—=3av AT L

LAZUY b N)Vb « 723 V#RBFY b
TNV T>2ary7ay bRy a—E— X270y 72BN LET,
12AAIDONIV T2y 3 VDT RIZEA L. FRAIDRVWRIZTICHLET,
1B3NIVNT Y aVYRIAT 4277y 7 ERIALET,

T DREDIIT
we7Ovy
@

—

a>JXx71)a

Y

NWhkFrvave
A4 RK7ayy

o
@:>.

N Ty avRIVAE—



AAZAIV A2V A =1V

|

2.3)M3x 12mm ABIYTEMARIL b ENIV S « T3y - RIVE—ORIGEL, YEHEY 21—V (B) EYV2—ILORXZ14 %
— L= MCERYRITET,

() M3X12 RAEMTEIMARIL b

3.NJV DRI
BINIVNTF VY3V ARSAT 4770y &NV N T 3 VRIVE—ICRUT. ASAZ—0OLEAra VTR 12—
DEEBERLBTICTESLDICT S,

NVbFYY Y-
RS K70y Y

NIV RFYY IRV — T nvmRIYa—



AAZAIV A2V A=V

Ll

32N ATV 3 F =T L= EXTA Z—ICRI . RDOKLSICREZEZIFTEEET, NV hERAICHTY . NIV D
BODGEEEZETAY L—Y 3 VRAMABRLMITET,

GNP




AAZABIV AR =1V

1

3AXEEMRNIV DRI ZEFESD. RNV T V2 3 F—D—FBTDR I ZED TNV b BYERADICTHEELE T,




AAZBIV A2V RA =1V

LY

1RV, FEEAEY FILD TS5 AT, FREHFZE ALY FILDOI A+ ABIEST 5,




AAZAIV A2V A=V

Ll

3. X#hE— 52— DEAR,




VYVIbOx70Ey b 7v7T

]

1. FSANDLVX =V

FoANEA VA M—IVLET (VT b 27> 54 /\>CH340SER.exe) o

gg DriverSetup(X64)

=

g DriverSetup(X64)

Device Driver Install { Uninstall

UNINSTALL
HELP

CH3405ER

Select INF File : CH3415ER.INF

WCH.CN
@ s INSTALL |__ USB-SERIAL CH340
LIZE

|__ 110442011, 3.3.2011.11

Device Driver Install } Uninstall

- S PP TN T o ] CLITAICC O IME

DriverSetup

(oo |

:] The drive is successfully Pre-installed in advance!

-




VYVIbOx7DEy b T7v7T

Ll

2.7 70D COMKR— FERET Sl

«Windows XP: [/ Ea—%] ZH7 v oL, TEE] H5 FNAAIRXR—Tv—] ZFR,

«Windows7: "XZ— k"% >"aAvEa—2"&#H7 ) v > "B "EER > ERA VDS "TINA A R—T v "&ER,
W 1)—T IFR— b (COMELPT) | ZEREALET,

HBEEDTY NFUSBY U 7 )VR— K (COMX) &7, "X"IFCOMBEEXRLET I : COM12)

HEHOUSBY ) 7 IVR— DB BHEIE. TNEThERI )y 7 L TEETAEELE T,

& Computer Management S E
L - | T ocal [ |2 FAOLEL s
B Computer
&( Manage ) 1 Computs Device Manags N

More Actions »
Map network drive...

Disconnect network drive...

Create shortcut

Delete

Rename

Properties




VYVIbOx70Ey b 7v7T

1

3.Grblcontrol (F¥ > FJV) A bO—>—IcEHELET,

MO TERT BIHEIK. BE COMR—ER—L— M ERETI2HEHLH Y ET,

ATV VT R T7HEHNICR— FEEEEIRT 5IE9 T,

ATw 72 BENICEER S NAGWESIE. "Baud " FOw I A Z 1 —5FIR L. 115200%58R LT TN,
2TFw T3 "0K"ET )y LTIRELET,

) Grblcontrol (Candle) - e
File Help
=) 1 State
Work coordinates
(50 954 GIT 621 G20 G624 MO NS M3 TO FO. 50.] - ﬁ e P P
£ settings Temisd
Connection Connection
Send
Machine informati
Control Sender
Heightmap I il e s St Beff Semrbin: v Srwice T |
pppppp ]
Visualizer
Tool model (.
2500 Aecels iom; 100
Console
Pancls 0 nas. 10000 ]
Colors o . 10000 I
Font
e, G
0021638, 22-S0F100 GRPZ 4 GU1eS
.
G21630; GE3G0Z0 i
1 FLen
i
But
)
Button 2
et to defanl 4 C oD caea |
)




FAM7OIxzY bk

]

1. Grblcontrol (Candle)

[ ssinsmartnc - Grblcantrol (Candle) =[O

File Service Help

ISDjl/tl BHmE : 7"7X0) Gcods progran State | mm o m e e
-E/T\& VEBLEEFICT S, o st 17 2 050 3 06 09 T 70 St - meemteie Lo R !
n& AEFEREGTERY. T
.7X$4—w%xﬁu—w?'
|%L&T\ ?J"jtifl iﬁﬁd\b !

FUTBTEHTERS.

B L ABRRINEVEES !
V& 0penGL2.0T S5 714w 7
: A— FEFR—H I BPCICE : % 0,000 ... 39.512 00:00:00 / 00:01:56 E]Spmﬂs [ '\\' """"""""" !

BT RRENDYET, | 7 o s T eceieer 1058 LT AT

LU

0.000 0.000 0.000 [mmm e e e e e e e e e e - -

Hc PESESBIERE2IY

' ADKRMNET7AIVDLE

LICEL L, BEDOBED |
| RRENET, !

@ o} f
g |z
BD

%
NS

N
o
~N
=
>.|_

____________________ a 39.812 / 10.300 / 5.200 S 63

# Command State espon: * @ E

: = e @ @

2 5175 F500 In queue

3 61X0V0 In queue @ B !
L - 1 '

FENRIERZ > '
4 MO3 56000 In queue . L (0
Consol
5 G1X095Val In queue
6 617-02 F200 In queue

« m ’

GRS T (| ) I
T

_______________



FAM7OI b

1

2. NBOEHICGO— FERITTS

A7y 71 =Y )y 7 L RT926O— FE@RLET,

A7y 72 FEBRENXIET )y L, RAEY FIVERIBRICBEILE Y, TEET—IH 585 EEMTHEDICLET,

AT v T3 [ZeroXY] [Zero Z1%& D ) w7 L. XYZBAEEAZER V) 7 LE T,
A7y T4 [Sendlxv vy L. GO— RERTIT 3,

3.7 —LIITINGA—=ZCDOWT

BIEAR— RD/NZ A —2154040 Renolc > TREETNTVE T,

art.ne - Grblcontrol (Candle)

Help

X 0.000
T 0.000
;0,20

S—e

-

sainspaart

00:00:00 / 00:01:58
Buffer: 070/ 0
Vertices: 1058

State
Work <o
-
w 0.
b
.
0.0
"
'3 atus
Contral

EYCI%

"
H
B

N

—/

=
2|Is

sssss

o v B w N e

G175 F500
G1X0Y0
MO2 $6000
G1X9.95 vo.1

61202 F200

In queve
In queue
In queue
In queue
In queue

In queue

B
Wom

[
[J D[]




70—ty b7y 7

1

70— J¥eEsE

1. Grblcontrol (F+ > FIV) 7O—Ji{EsHAZE
ATy 1 70— Fig&E

Probe G code

After editing

Probe Tool height

G90G21G38.22-50F100
G92 Z14
G0 z25

G21G91G38.2Z-20F100
G0z1

G38.2Z2-2F10

G92 720.17

G0 Z25

i

Erlauterung

ZhnE, 2A—Y—HR7O—Jf
BAERD. FDO5mmEfzld10mm
oy b EY35TBTEEE
ELTWE Y, PDFCHNIE. &
N%&JE— L TCandlelBsY 1.
TO—TJDEIRITAEET S
ENNTES,

G21G91 AUy X EEAE

G21G91 XUy BRTEE

G38.27-20.17F100 70—720.17mm@100mmpm

G0Z1 Tmm EICHEE) (@R E— R TIRGAENE-RFTY)
G38.2Z-2F0 Z’0—72mm $ 100 mmpm

G92720.1 Ho7O—TJEE. YMMV

G90 HERE—RICES

G0Z25 JO0—TJ%Z%R




Z7a-0ty b7y 7

94

1

ATy 72 Grblcontrol (F+ 7 FIb) ICEBAThfcFO—7aTVF,

fi] Candle [=[8] = |
G-oods
(] Settings
Connection Connection & e
1t
Sender =
Port: COMI - Baud: 115200 - 0 0
Machine information
Control Sender lot conmected
User commands [7] Tgnore error responses
Heightmap ntematically set parser stats befors sending from selacted line
Parser Machine information L- l_
Visualizer
Brotms army pariek 40 Tnits P
Tool model O [
Rapid speed Z500 Ascelaration: 100
Console
Panels Spindle speed min. : 0 men 20000
o Colors Laser power nin. ] e 255
o
70 Font Control
0. 000
Frobe conmands
621690638, ZZ-30F100; 632 Z12.35; GOZ13 [ EmSa—
Safe position conmands:
G2154D; GE3G0ZD L6530
[] “Restore origin” moves tool in: Plane
User commands e 1+ Ho such
Button 1: v
GO
Butten 2:
&
CheclfToTe —[v] RUCGECIOLL Upen Teser ona Tanes Rbort -

- TTIRARY FEAALTLRE |




Z7a-oty b7y 7

1

ATy 3 Ja—Jv—i)bEI rO—S0O70—TJA4 V2 —T 1 —AUEHLET,
ATwv T4 TZprobe] RE2V&EV v L, ZEHEFHITEAOICLET,

Grblcontrol (Candle C=aEa ]
Fle Service Help
G-code program State
Work coordinates
[G0:G0 G54 G1T 621 GA0 G34 MS M3 TO F0 $10000] - -
F/E 070 L 0.000 0.000 0,000
Machine coordinates
] ]
0.000 0.000 0.000
L%
' Status: e | e ..
1 N N
l Control P - == == === ==- ' 270—T) REvEG vy
’
¥ 0.000 ... 0,000 00:00:00 £ 00:00:00
. 0,000 ... 0000 Buffer: 0 /0 /0
I 0,000 ... 0000 Vertices. 145
0.000 f 0.000 / 0.000 FFS: B2
# Command State Response E
Conzole
3% < MSGiCaution: Urlocked] =
ok T
510000 < ok -

[[] theck [[] Sera11 Resat Send Fomen Abort



Saill SMART

POWER TO THE MAKERS

Genmitsu

Desktop CNC & Laser

Email: support@sainsmart.com

OF:#0
n Facebook messenger: https://m.me/SainSmart ; -c.r'ﬁ'”;
IEI'.

Help and support is also available from our Facebook Group

Vastmind LLC, 2330 Paseo Del Prado, C303, Las Vegas, NV 89102 Facebook Group




